file

SERIAL NO. SSC-35 COPY NO. 138

#### **PROGRESS REPORT**

ON

# PART I - TWELVE INCH FLAT PLATE TESTS PART II - ASPECT RATIO PROGRAM

BY

S. T. CARPENTER, W. P. ROOP, E. KASTEN and A. ZELL

SWARTHMORE COLLEGE Under Bureau of Ships Contract NObs-45521

MTRB LIBRARY

Transmitted through NATIONAL RESEARCH COUNCIL'S

COMMITTEE ON SHIP STEEL

Advisory to

SHIP STRUCTURE COMMITTEE

under

Bureau of Ships, Navy Department Contract, NObs-50148

Division of Engineering and Industrial Research National Research Council Washington, D. C. December 15, 1949

#### NATIONAL RESEARCH COUNCIL

2101 CONSTITUTION AVENUE, WASHINGTON 25, D. C.

#### COMMITTEE ON SHIP STEEL

OF THE

DIVISION OF ENGINEERING AND INDUSTRIAL RESEARCH

December 15, 1949

Chief, Bureau of Ships Code 343 Navy Department Washington 25, D. C.

Dear Sirt

Attached is Report Serial No. SSC-35 entitled "Twelve Inch Flat Plate Tests." This report has been submitted by the contractor as a Progress Report of the work done on Research Project SR-98 under Contract NObs-45521 between the Bureau of Ships, Navy Department and Swarthmore College.

The report has been reviewed and acceptance recommended by representatives of the Committee on Ship Steel, Division of Engineering and Industrial Research, NRC, in accordance with the terms of the contract between the Bureau of Ships, Navy Department and the National Academy of Sciences.

Very truly yours,

Potent F. Wehl

R. F. Mehl, Chairman Committee on Ship Steel

**RFM:mh** 

#### PREFACE

The Navy Department through the Bureau of Ships is distributing this report for the SHIP STRUCTURE COMMITTEE to those agencies and individuals who were actively associated with the research work. This report represents results of part of the research program conducted under the Ship Structure Committee's directive "to investigate the design and methods of construction of welded steel merchant vessels."

The distribution of this report is as follows:

Copy No. 1 - Chief, Bureau of Ships, Navy Department Copy No. 2 - Dr. D. W. Bronk, National Research Council

#### Ship Structure Committee

Copy No. 3 - Rear Admiral Ellis Reed-Hill, USCG - Chairman Copy No. 4 - Rear Admiral Charles D. Wheelock, USN, Bureau of Ships Copy No. 5 - Capt. Jos. L. McCuigan, U. S. Maritime Commission Copy No. 6 - Col. Werner W. Moore, USA, Department of the Army Copy No. 7 - D. P. Brown, American Bureau of Shipping

#### Ship Structure Subcommittee

Copy No. 8 - Captain C. M. Tooke, USN, Bureau of Ships - Chairman Copy No. 9 - Commander R. H. Lambert, USN, Bureau of Ships Copy No. 10 - Commander R. D. Schmidtman, USCG, U. S. Coast Guard Headquarters Copy No. 11 - W. G. Frederick, U. S. Maritime Commission Copy No. 12 - Hubert Kempel, Office, Chief of Transportation Copy No. 13 - I. R. Kramer, Office of Naval Research Copy No. 14 - Mathew Letich, American Bureau of Shipping Copy No. 15 - James McIntosh, U. S. Coast Guard Copy No. 16 - V. L. Russo, U. S. Maritime Commission Copy No. 17 - J. E. Walker, Bureau of Ships, U. S. Navy Copy No. 18 - J. L. Wilson, American Bureau of Shipping Copy No. 19 - Finn Jonassen, Liaison Representative, NRC Copy No. 20 - E. H. Davidson, Liaison Representative, AISI Copy No. 21 - W. Paul Gerhart, Liaison Representative, MRC

Committee on Ship Steel

Copy No. 23 - R. F. Mehl, Chairman Copy No. 24 - C. H. Herty, Jr., Vice Chairman Copy No. 25 - Wm. M. Baldwin, Jr. Copy No. 26 - Chas. S. Barrett Copy No. 27 - R. M. Brick Copy No. 27 - R. M. Brick Copy No. 28 - S. L. Hoyt Copy No. 13 - I. R. Kramer Copy No. 29 - M. W. Lightner Copy No. 30 - T. S. Washburn Copy No. 30 - T. S. Washburn Copy No. 31 - G. R. Lillie, Technical Director Copy No. 31 - G. R. Lillie, Technical Aide. H. S. a cher, Beth. Steet - 2 winey have Copy No. 32 - R. H. Raring, Technical Secretary Mrs. B. M. Wundt, Sten. Else. Co. Schemeelady, R.g. 1 Copy. 1/27/60 Members of Project Advisory Committees SR-98, SR-99, SR-100 and SR-110

Copv	No.	33	-	R.	H_	Aborn		· .					1.1.1.1.1.1.1.1.1	
	No	25	÷	Wm.	. M.	Baldwin.	Jr.						•	
Copy	No.	34	•	L	C.	Bibber	~ ~ >							
Conv	No.	35		M.	Gei	nsamer			· ·					
Copy	No.	36	-	M.	F.	Hawkes								• • • •
Copy	No.	37	•	W.	F.	Hess								
Copy	No	28	-	S.	L.	Hovt								
Copy	No.	38		C.	Ε.	Jackson								
Copy	No.	39	-	Ρ.	E.	Kyle		•	· · · ·					+
Copy	No.	29	-	M.	Wo	Lightner								
Copy	No.	40	-	J.	R.	Low, Jr.								
Copy	No.	41	**	J.	T.	Norton	:			÷				
Copy	No.	42	••	H.	W.	Pierce					,			
Copy	No.	43	÷.	W.	A.	Reich								1
Copy	No.	44	•	C.	Ε.	Sims								
Copy	No•	45	*	R.	D.	Stout								
Copy	No.	30	••	Τ.	s.	Washburn								
Copy	No.	46	••	A.	G.	Bissell,	Bureau	of Sh	ips, Lie	aison				
Copy	No.	20	-	Ε.	Н.	Davidson,	AISI,	Liais	on					
Copy	No.	11	•	W.,	G 5	Frederick	, U. S.	, Mari	time Con	nmissi	lon, L	iaison	n	
Copy	No.	21	•••	W.o.	Pa	ul Gerhart	, AISI,	. Liai	son			,		
Copy	No.	47	•	Brı	uce	G. Johnsto	on, Wel	ding	Research	h Cour	ncil,	Liaiso	on .	
Copy	No.	12	1 <b>7100</b> 1	Hul	oer.	t Kempel,	Office,	Chie	f of Tra	anspoi	rtatio	D	_	
Copy	No.	.9	-	Cor	nmai	nder R. H.	Lamber	t, US	N, Burea	au of	Ships	, Liai	ison	
Copy	No.	10	-	Cor	nnai	nder R. D.	Schmid	ltman,	USCG, U	J. S.	Coast	Guard	i, Liai	son
Copy	No.	17	•	J.	E.	Walker, B	ureau c	of Shi	ps, Liai	ison				
Copy	NO.	18	•	J .	<u>مبل</u>	Wilson, A	nericar	i Bure	au or Sh	nippi	ng, Li	1150n		
Uopy	NO.	48	9	W.s	н.	Wooding, 1	Philade	erbia	Naval S	inipy	ard, L	laisor	n	
									۰.					

Navy Department

Copy No. 49 - Comdr. R. S. Mandelkorn, USN, Armed Forces Special Weapons Project Copy No. 50 - A. Amirikian, Bureau of Yards and Docks Copy No. 51 - J. W. Jenkins, Bureau of Ships Copy No. 52 - Noah Kahn, New York Naval Shipyard Copy No. 53 - E. M. MacCutcheon, Jr., Bureau of Ships, Code 343 Copy No. 54 - W. R. Osgood, David Taylor Model Basin Copy No. 55 - N. E. Promisel, Bureau of Aeronautics Copy No. 56 - John Vasta, Bureau of Ships Copies 57 and 58 - U. S. Naval Engineering Experiment Station Copy No. 59 - Post Graduate School, U. S. Naval Academy Copy No. 60 - Naval Research Laboratory, Metallurgical Section Copy No. 61 - Naval Research Laboratory, Mechanical Section Copy No. 62 - New York Naval Shipyard, Material Laboratory Copy No. 63 - Industrial Testing Laboratory, Philadelphia Naval Shipyard Copy No. 64 - Philadelphia Naval Shipyard Copy No. 65 - San Francisco Naval Shipyard Copy No. 66 - David Taylor Model Basin, Attn. Library Copies 67 and 68 - Publications Board, Navy Dept. via Bureau of Ships, Code 362 Copies 69 and 70 - Technical Library, Bureau of Ships, Code 364

U. S. Coast Guard

Copy No. 71 - Captain R. B. Lank, Jr., USCG Copy No. 72 - Captain G. A. Tyler, USCG Copy No. 73 - Testing and Development Division Copy No. 74 - U. S. Coast Guard Academy, New London

U. S. Maritime Commission

Copy No. 75 - E. E. Martinsky

Representatives of American Iron and Steel Institute Committee on Manufacturing Problems

Copy No. 76 - C. M. Parker, Secretary, General Technical Committee, American Iron and Steel Institute Copy No. 34 - L. C. Bibber, Carnegie-Illinois Steel Corp. Copy No. 24 - C. H. Herty, Jr., Bethlehem Steel Company Copy No. 77 - E. C. Smith, Republic Steel Corp.

Welding Research Council

Copy No. 78 - C. A. Adams Copy No. 79 - Harry Boardman Copy No. 80 - LaMotte Grover Copy No. 22 - Wm. Spraragen

Copy No. 81 - C. R. Soderberg, Chairman, Div. Engr. and Industrial Research, NRC Copy No. 23 - R. F. Mehl, Chairman, Committee on Ship Steel Copy No. 19 - Finn Jonassen, Technical Director, Committee on Ship Steel Copy No. 82 - S. T. Carpenter, Investigator, Research Project SR-98 Copy No. 83 - W. P. Roop, Investigator, Research Project SR-98 Copy No. 84 - Ewald Kasten, Investigator, Research Project, SR-98 Copy No. 85 - Adolph Zell, Investigator, Research Project SR-98 Copy No. 25 - Wm. M. Baldwin, Jr., Investigator, Research Project SR-99 Copy No. 86 - L. J. Ebert, Investigator, Research Project SR-99 Copy No. 87 - L. J. Klingler, Investigator, Research Project SR-99 -Copy No. 88 - C. H. Lorig, Investigator, Research Project SR-110 Copy No. 89 - Carlo Riparbelli, Investigator, Research Project SR-113 Copy No. 90 - E. W. Suppiger, Investigator, Research Project SR-113 Copy No. 91 - E. R. Ward, Investigator, Research Project SR-113 Copy No. 92 - C. B. Voldrich, Investigator, Research Project SR=100 Copy No. 93 - Clarence Altenburger, Great Lakes Steel Company Copy No. 94 - A. B. Bagsar, Sun Oil Company Copy No. 95 - British Shipbuilding Research Assn., Attn: J. C. Asher, Sec. Copy No. 96 - E. L. Cochrane, Massachusetts Institute of Technology Copy No. 97 - George Ellinger, National Bureau of Standards Copy No. 98 - 0. J. Horger, Timken Roller Bearing Company Copy No. 99 - Robert C. Madden, Kaiser Steel Company Copy No. 100 - L. J. Rohl, Carnegie-Illinois Steel Corp. Copy No. 101 - Saylor Snyder, Carnegie-Illinois Steel Corp. Copy No. 102 - Watertown Arsenal, Attn: J. F. Wallace Copies 103 thru 127 - Sir Chas, Wright, British Joint Services Mission (Navy Staff)

Copy No. 128 - Carl A. Zapffe, Carl A. Zapffe Laboratories Copy No. 129 - International Nickel Co., Inc., Attn: T. N. Armstrong 1997 <u>|</u> Copy No. 130 - Transportation Corps Board, Brooklyn, N. Y. Copies 131 thru 135 - Library of Congress via Bureau of Ships, Code 362 Copy No. 136 - Metallurgical Research and Development Company Copy No. 137 - NACA, Attn: Materials Research Coordination, U. S. Navy Copy No. 138 - File Copy, Committee on Ship Steel Copies 139 thru 143 - Bureau of Ships Copy No. 144 - Roy 5. J. Carpenter (Eta 2/2/50) - 2/23/50 Copy No. 145 - J.E. Me hunt - 3/1150 Copy No. 145 - J.C. The nature - 3/1150 Copy No. 146 - Some Kenys. Sauce, USN (Ref.) Di Jay. Resarch their Jacky bulley 43/50 Copy No. 147 - conner maile & Springer, USN - Bufflip Code 517 - 9/12/50 Copy No. 148 - D. a. micler, 3/157 Copy No. 149 - Lew adm HC Hephearch, Hin 152 WSC & Copy No. 150 - Cupt. W. P. Roop 3/4/53 Copy No. 151 - Cupt. W. P. Roop 3/4/53 Copy No. 152 - Makayama, N. - Japan - 12 - 28 - 53 Copy No. 153 -Copy No. 154 -Copy No. 155 -Copy No. 156 -Copy No. 157 -Copy No. 158 -Copy No. 159 -Copy No. 160 -Copy No. 161 -Copy No. 162 -Copy No. 163 -Copy No. 164 -Copy No. 165 -Copy No. 166 -Copy No. 167 -Copy No. 168 -Copy No. 169 -Copy No. 170 -Copy No. 171 -Copy No. 172 -Copy No. 173 -Copy No. 174 - Mr. Bailey 1/52 Copy No. 175 - 5. P. Klein leen y md - 12/19/49 D. Drucces 1/22/153 Ma.S. M.P.C. (Library) 8/10/56 - 1 Corag Copy No. 172 -

#### PROGRESS REPORT

NAVY BUSHIPS CONTRACT NOBS-45521

PROJECT SR-98

#### PART I

TWELVE INCH FLAT PLATE TESTS

#### PART II

#### ASPECT RATIO PROGRAM

FROM: DIVISION OF ENGINEERING SWARTHMORE COLLEGE SWARTHMORE, PA.

. • . • •

----

-----

REPORT PREPARED BY:

\_\_\_\_

SAMUEL T. CARPENTER		
WENDELL P. ROOP	)	
EWALD KASTEN	STRUCTURAL	LABORATORY
ADOLPH ZELL	SWARTHMORE	COLLEGE

#### TABLE OF CONTENTS

Abstract	Page No.				
	i				
List of Tables	ii				
List of Figures	<b>i11</b>				
Part I - Twelve Inch Flat Plato fests	1				
Specimen Identification	2				
Instrumentstion	2				
Load Elongation Curves	3				
Results	4				
"W" steel	4				
S-9 steel	4				
S-12 steel	5				
S-22 steel	6				
Summary of Transition Temperatures	7				
Part II - Aspect Ratio Program	8				
Tentative Program	9				
Acknowledgements	10				
Bibliography					
Appendix A					

Load Elongation Curves

.....

1A - 11A

-

#### ABSTRACT

Part I of this report states the test results for the following steels: "W", S-9, S-12, and S-22. The tests of Part I are tension tests run at various temperatures on specimens 24" long, 12" wide and 3/4" thick, having a central internal notch one-quarter of the width of the plate with ends of the notch 0.010 inch wide made by a jeweler's hack-saw. The load was applied in the direction of rolling. The report contains tables giving the load at first visible crack, at maximum load, and at the failure load, together with the energies computed to these loads. Load elongation curves for each specimen tested are included, together with diagrams showing maximum load, vs. temperature and diagrams showing energy to maximum load vs. temperature. The character of the fracture as determined by the percentage of shear failure is also given.

The transition temperature zones of these steels on the basis of both energy considerations and the mode of the fracture are reported.

Part II of this report describes the aspect ratio program now under way to determine the effect of plate width and thickness on transition temperature.

- i -

 $(g_{i,1}, i_{i,2}^{2})^{*}$ 

# 4 **ii •**

•

a.

# LIST OF TABLES

Table No.	ander and <b>Title</b>	Page No.
1	"W" Steel - Tests of Specimens 12" wide, 3/4" thick with Standard Notch	14
2	S-9 (A.S. T.M Steel) - Tests of Specimens 12" wide, 3/4" thick with Standard Notch	18
3	S-12 Fine Grain Steel - Tests of Specimens 12" wide, 3/4" thick with Standard Notch	2 <b>2</b>
<sup>)</sup> 4	S-22 Coarse Grain Steel - Tests of Specimens 12" wide, 3/4" thick with Standard Notch	26
		• 
a.	an an tha tha an tha	
14	the state of the second of the state of the second second	
<b>,</b> ,	$\sum_{i=1}^{n} \left\{ \frac{1}{2} \sum_{i=1}^{n} \left\{ \frac{1}{$	а. <sup>4</sup>
¢	and the state of the second state of the secon	
ж.	an an ann an Air an Air ann an Air	· · ·
•••		че ну

# LIST OF FIGURES

. . .

# - iii -

# Figure No.

3.4

· . .

# <u>Title</u>

# Page No.

ć

# Part I

1	Notch Layout	12
2	"W" Steel - Photograph of Fracture Surfaces	13
3	"W" Steel - Maximum Load vs. Temperature	15
4.	"W" Steel - Energy to Maximum Load vs. Temperature	15
5	"W" Steel - Percentage Shear vs. Temperature	16
6	S-9 Steel - Photograph of Fracture Surfaces	17
7	S-9 Steel - Maximum Load vs. Temperature	19
8	S-9 Steel - Percent Shear vs. Temperature	19
9	S-9 Steel - Energy to Maximum Load vs. Temperature	20
10	S-12 Steel - Photograph of Fracture Surfaces	21
11.	S-12 Steel - Maximum Load vs. Temperature	23
12	S-12 Steel . Energy to Maximum Load vs. Temperature	23
13	S-12 Steel - Percentage Shear vs. Temperature	24
14	S-22 Steel - Photograph of Fracture Surfaces	25
15	S-22 Steel - Maximum Load vs. Temperature	27
16	S-22 Steel - Energy to Maximum Load vs. Temperature	27
17	S-22 Steel - Percentage Shear vs. Temperature	28
	Port. IT	

#### Part 11

18 Typical Specimen

29

#### LIST OF FIGURES (Continued)

Figure No.	Title	Page No.
	Part II	
19	Aspect Ratio Program	30
20	1/2" Plate Layout	31
21	3/4" Plate Layout	3乱
22	1" Plate Layout	32
23	1 1/2" Plate Layout	32

# Appendix A (Load Elongation Curves)

Fig.	1-W to 12-W inclusive - Steel "W"	1 <b>A</b> - 3 <b>A</b>
Fig.	1-S-9 to Fig. 9-S-9 inclusive	4 <b>4 - 6</b> A
Fig.	1-S-12 to Fig. 12-S-12 inclusive	7A - 9A
Fig.	1-S-22 to Fig. 7-S-22 inclusive	10 <b>X</b> - 11A

#### PROGRESS REPORT

on

#### Tension Tests of Flat Internally-Notched Plates

#### PART I

#### TWELVE INCH FLAT PLATE TESTS

The results presented in Part I represent a continuation of the investigation of 12" wide full-thickness specimens of steel plate tested with temperature as a variable. Each specimen contained a centrally located internal notch 3" wide terminating with a jeweler's hack-saw cut 1/8" long and 0.010" wide. (See Fig. 1), All tests were made with tension loading applied in the direction of rolling. The techniques employed in carrying out these tests have been reported in a previous paper<sup>1</sup>\*.

The physical behavior of the steels with respect to maximum loads, strain energy and mode of fracture was investigated with the principal purpose of establishing transition temperatures based upon 24" long and 12" wide by 3/4" thick specimens,

The steels tested and reported are designated as "W", "S-9", "S-12" and "S-22".

<u>Con</u> Mn Si	<u>nposition</u> Al. N.	Practice
Mn Si	A1. N.	
.52 .23 .50 .07 .77 .07 .77 .09	.006 .00 .002 .00 .04 .00 .006 .00	5 Fully-killed 4 Semi-killed 4 Semi-killed, fine grained 4 " " coarse "
	.77 .09	•77 •09 •006 •00

17

The chemical analysis of these steels is as follows:

\*Mumerals refer to reference in Bibliography

S-9 is an A.S.T.M.-A7-46 steel. It is to be noted that S-12 and S-22 which are nominally ABS Class B steels are from the same heat.

Results of tensile tests of these steels are as follows:

•

	- <del> </del>							
	·#		Tensile Te	ests <sup>2</sup>		, () (		
Code		Yield Point (P.S.I.)	. 4 - 2	Ultimate P.S.I.	% Elongation in 8 <sup>m</sup>	×.	•	
W	<b>,</b>	37,230	2 <b>94</b>	62,540	30,3			
<b>S-9</b>	,. •• <b>;</b> •	32,600	, i e .	57,900	3405			
S-12	1 A. 199	34,700	an a	64,100	28.0	. "		. ,
S-22	!	35,000		63,800	32,0		·	

#### Specimen Identification

The locations of the specimens in the plate are shown on the figures giving load and energy data for each steel. The specimen marked S-12-8 identifies specimen No. 8 from the plate of S-12 steel. A similar notation is used for the S-9 and S-22 steels.

The notation for the specimens of "W" steel is similar except that W-32-8 identifies specimen No. 8, from plate No. 32 of "W" steel.

#### INSTRUMENTATION

Elongation Measurement: To determine strain energy it was necessary to measure the elongation of the test specimens. The gage length was established as three-quarters of the width of the plate, or  $9^{n}$ , with the ends of the gage length  $4\frac{1}{2}^{n}$  above and below the notch. The instrument developed permitted a determination of the elongations of the plate in both the elastic and plastic range. Bakelite SR-4 gages are used in these instruments. The elongations were measured over twelve separate gage lines. Five of the gage lines were on each of the 12" faces of the plate and two of the gage lines were on the edges. The five gage lines on the face of the plate were located as follows: one at the longitudinal centerline of plate, two  $l_2^{1m}$  either side of the centerline, and two 3 3/4" either side of the centerline. The elongation for each gage line was determined separately.

<u>Preparation of Notch</u>: Careful attention was given to the preparation of the notch. The accepted procedure at all laboratories where wide full-thickness plate tests have been made has been to use a jeweler's hack-saw to establish the acuity of the notch. To provide uniform acuity, the width of the last 1/8 of an inch of the notch on both sides of the internal notch was specified to be  $O_cOIO$  inch. A jig-saw was utilized to make the jeweler's hack-saw cut.

<u>Temperature Control Chamber</u>: The temperature control chamber was made of Plexiglas, so that the specimen and instruments would be visible at all stages of the test. Strip heaters were installed to give temperatures above that of the laboratory. Cooling was obtained by blowing air over dry ice and conducting this cool air to the Flexiglas box by insulated ducts.

<u>Measurement of Temperatures</u> The temperature was determined by the use of thermocouples. Three thermocouples are mounted on each specimen, one in the  $3/4^{n}$  drill hole in the center of the plate, one  $5\frac{1}{2}^{n}$  above the notch in the center of the plate, and the third one located  $1/8^{n}$  from the end of the notch immediately above the junction of the standard and jeweler's hack-saw cuts. A fourth thermocouple determined the ambient temperature within the box,

The temperature at the 3/4" drill hole has been used in interpreting all tests.

#### LOAD ELONGATION CURVES

The load elongation curves for each specimen are shown in Appendix "A".

- 3 -

The elongation used is the average of all twelve gages over the established nine inch gage length.

The areas under the load elongation curve represent total strain energy. The strain energy absorbed by the specimen to the first visible crack is designated ed as "E". The strain energy to maximum load and to failure are designated as  $E_1$  and  $E_2$  respectively.  $E_2=E_1$  represents the strain energy necessary to propagate the fracture after the maximum load.

#### RESULTS

#### WWW Steel

Fig. 2 shows the fracture surfaces for all specimens of the "W" steel. Table I gives the load, at and the energy in inch pounds to, the first visible crack, maximum load, and failure. It also gives the temperature and type of failure in terms of the percentage of shear failure within the 9" net width. Fig. 3 shows the maximum load plotted as ordinates with temperature as abscissas. In Fig. 4 the energy to maximum load is plotted as the ordinate with temperature as the abscissa, and Fig. 5 is a plot of the percentage of shear failure in the various specimens of "W" steel.

The transition temperature based upon the energy to maximum load lies in a temperature zone between 40 and  $60^{\circ}$ F. Based upon the appearance of the fracture, the transition temperature would lie close to  $50^{\circ}$ F.

#### S-9 Steel

The fracture surfaces of the specimens of S-9 steel are shown in Fig. 6. Table II records the energy in inch pounds to the first visible crack, to maximum load, and to failure. It also gives the type of fracture in terms of percent of shear. Fig. 7 is a plot of maximum load vs. temperature. Fig. 8 represents

- 4 -

energy to maximum load vs. temperature, and Fig. 9 is a plot of percent shear vs. temperature.

The maximum loads observed for cleavage specimens are on an average about 50,000 pounds less than for a ductile specimen. A consideration of the energy to maximum load would place the transition temperature in a zone of from 50 to 75°F. The character of the fracture as determined by the percent of shear indicates the same transition temperature zone.

#### S-12 Steel

The fracture surfaces of the S-12 specimens are shown in Fig. 10. Table III, which gives the load at, and energy in inch pounds to, the first visible crack, maximum load, and failure, also gives the type of failure in terms of the percent of shear. Fig. 11 shows the maximum loads as ordinates with temperature as abscissa. Fig. 12 is a plot of the energy to maximum load vs. temperature. Fig. 13 represents the plot of the percent of shear failure vs. temperature.

It is to be noted that with the exception of specimen No. 7, the maximum load is quite uniform throughout the entire temperature range. Fig. 12 showing energy to maximum load vs. temperature does not provide a good criterion for the establishment of the transition temperature zone, since the energy level for cleavage specimens remains nearly as high as for a completely ductile specimen. It is to be noted that of all the specimens tested, only specimen No. 7 represented a complete cleavage failure. Insufficient specimens prevented the temperature range being lowered to procure a number of specimens in complete cleavage. A consideration of energy to maximum load does not permit a positive statement regarding the transition temperature. The transition temperature as determined from the appearance of the fracture is fairly definite and indicates that the transition temperature may be between 10 and 30°F. The total energy to failure

- 5 -

would indicate the transition temperature as being between 10 and 20°F.

The cleavage fractures for the S=12 steels are extremely rough and ragged, showing a pronounced chevron pattern. This is a departure from the general cleavage surface noted for other steels tested in this laboratory. The ductile specimens show a trace of fissuring at mid-thickness. Hence, the S=12 steel shows two essential departures from the norm, namely, that the energy to maximum load for either the ductile or cleavage failures is essentially the same, and that the cleavage surface is more irregular.

The S-12 steel and the S-22 steel reported subsequently may be compared. The difference between S-12 steel and the S-22 steel, which are from the same heat, is one of fine and coarse grained practice, the S-12 being of the fine grained practice.

In passing, it should be stated that the energy to maximum load for the S-22 steel is discretionary and that the appearance of the brittle cleavage fracture represents the normal appearance noted for other steels.

#### S=22 Steel

The fractures of the S-22 steel are shown in Fig. 14. Table IV gives the load at, and energy in inch pounds to, the first visible crack, maximum load, and failure. It also gives the type of fracture in terms of percentage of shear failure. Fig. 15 shows the maximum loads as ordinates with temperature as abscissas. Fig. 16 represents energy to maximum load vs. temperature. Fig. 17 represents a plot of the percent of shear failure vs. temperature.

The transition temperature more as determined from energy to maximum load appears to be quite sharply defined and lies between 55 and  $60^{\circ}$ F. The appearance of the fractures would indicate the transition temperature at about  $60^{\circ}$ F. These statements concerning transition temperature are based upon a limited number of tests, and must be considered as tentative only.

The maximum load for specimens failing completely in cleavage was about 50,000 lbs. Lower than for specimens failing completely in shear.

# SUMMARY OF TRANSITION TEMPERATURES

· · · ·	1 (1) (1) (1) (1) (1) (1) (1) (1) (1) (1		. · ·	and the second	
Code	·	Based on Energy to Max. Load	Based on fracture % of	appearance of as defined by shear	·
				ners 2. s gynythiliseur a ún rynnyn yffire. Hannar i'r yny fffir dynythiau y - f	• •
W	••••	40 to 60°F	* 1. **	50°F	
s-9		50 to 75 <sup>0</sup> F		50 to 75°F	
S-12		indefinite	• •	10 to 30°F	
S-22	. * .	55 to 60°p		60°F	
		. У ст. — с <sub>у</sub> с	4 <sup>4</sup>	ен са <b>р</b> ад. С	•
		· · · · · · · · · · · · · · · · · · ·	·		

-7-

#### PART II

8 #

#### ASPECT RATIO PROGRAM

The aspect ratio program is a study of the effects of width and thickness, using centrally notched tensile specimens, on energy absorption and transition temperature. The thickness of any specimens is the as-rolled thickness and thicknesses to be investigated are  $1/2^n$ ,  $3/4^n$ ,  $1^n$  and  $1\frac{1}{2}^n$ . The steel is a semikilled steel and all thicknesses are rolled from the same heat.

The aspect ratio (AR) is defined as the width of the specimen divided by the thickness of the plate. Fig. 18, showing a typical specimen, explicitly defines this term. In Fig. 18 the notch layout is shown, and it **should** be particularly noted that the notch terminates with a drill hole instead of a jeweler's hack-saw cut. The diameter of the drill hole is directly proportional to the thickness of the plate and the diameters for particular thicknesses are shown.

Preliminary considerations indicated that geometric similitude should be adhered to in planning the aspect ratio program, and that similitude would necessitate a varying notch radius. Laboratory tests indicated that a drill hole of 3/64" diameter in a plate 3/4" thick would provide a notch acuity sufficiently sharp to give transition temperatures near those already found by using specimens having notches terminating with a jeweler's hack-saw cut.

Specimens with equal aspect ratios are geometrically similar in all respects. They may be dissimilar only in the metallurgical constituancy of the as-rolled plate. To investigate the effect of width of plate with a given as-rolled thickness, the aspect ratio studies extend over a range of from an AR of 4 to an AR of 20.

#### TENTATIVE PROGRAM

Fig. 19 indicates the scope of the tentative program. Not all of the specimens shown on Fig. 19 are to be tested at this time. An exploratory program consists of the following aspect ratios in the various thicknesses.

Thickness	Aspect Ratios				
1/2"	4, 8, 16, 20				
3/4"	4, 8, 12, 16				
1"	4, 8				
1 <u>1</u> #	4, 6				

In order to utilize a limited amount of steel and to secure information relative to changes due to position of the specimens within the plate, the available steel plates have been laid out as shown on Figs. 20, 21, 22, and 23.

Our testing program at this time has not been in effect long enough to present the results of this program. It is anticipated that in an early Progress Report some of the results of this program can be reported.

#### ACKNOWLEDGEMENTS

The authors wish to acknowledge the contributions and assistance of the following laboratory personnel:

E. Kasten, A. Zell, S. I. Liu, T. Bartholomew, L. Robbins, E. Urban, J. Briggs, I. Newman, W. Battin, and Mrs. R. Sommer.

. . . .

The work has been under the general supervision of S. T. Carpenter, Chairman of the Division of Engineering.

. .

, ....\*

Captain W. P. Roop, USN, (Ret) has acted in the capacity of consultant.

and the second second

· . .

. . . .

#### BIBLIOGRAPHY

- Progress Report on "Twelve Inch Flat Plate Tests", by S. T. Carpenter, W. P. Roop, N. Barr, E. Kasten, and A. Zell. Bureau of Ships Contract NObs-45521, Serial No. SSC-21, April 15, 1949.
- 2. Unpublished report by Noah A. Kahn and Emil A. Imbembo, "Further Study of Navy Tear Test", (Paper delivered at A.W.S. meeting in Cleveland, October 1949, to be published in the Welding Journal).



FIG. I NOTCH LAYOUT



FIG. 2 "W" STEEL

PHOTOGRAPH OF FRACTURE SURFACES

#### TABLE I

#### NWW Steel

# Test Specimens 12" wide x 3/4" thick, with standard notch

The notch is  $3^n$  wide and has at its extremities a cut  $1/8^n$  long and  $0.010^n$  wide made with a jeweler's had

,

		Fir	st						
Spec. No.	Deg, F	Visible Energy E in. 1bs.	Crack Load lbs.	To Maxim Energy E <sub>1</sub> in. 1bs.	um Load Load lbs.	To Failu Energy/E2 in. 10s.	re Load 1bs.	Energy E <sub>2</sub> - E <sub>1</sub> in.1bs.	\$ Shear
₩ <b>-32-1</b> 1	21	4,000	257,800	48,000	309,300	48,000	<b>309, 3</b> 00	0	0
₩ <b>-3</b> 2-12	36	3,500	253,000	67,500	346,000	71,000	340 <b>,6</b> 00	3,500	22
<b>W-32-9</b>	43	5,300	250 <b>,8</b> 00	40,000	306,000	40,000	306,000	0	0
W-32-10	45	8,700	256 <b>,</b> 000	120,000	345,700	158,000	330,000	38,000	30
W-32-15	50	<b>5,0</b> 00	<b>253,6</b> 00	125,500	345,500	300,200	22,000	174,700	100
W-32-8	54	4 <b>,5</b> 00	257,000	107,500	346 <b>,8</b> 00	292,300	30,500	184,800	100
W-32-2	<b>6</b> 6	not ob	otained	93,000	335,000	253,000	150,000	160,000	100
₩ <b>-</b> 326	<b>6</b> 6	3,500	228,300	142,600	340 <b>,7</b> 00	not obte	ained	<i>a</i> =	100
W-33-16	71	25,100	276,500	129,700	338,500	317,000	126,000	187,300	100
<b>W-32-1</b> 7	76	19,700	260,000	109,700	310,000	244 <b>,8</b> 00	61,000	135,100	100
<b>V-32-1</b>	81	not of	otained	102,700	345,000	2 <b>63,6</b> 00	71,500	160,900	100
W-32-7	81	8,000	<b>250,0</b> 00	110 <b>,0</b> 00	342,100	282,500	55,000	172,500	100





1	2	3	4
5	6	7	8
9	10	п.	12
13	14	15	16
17	18	19	20

.

- DIRECTION OF ROLLING

FIG. 4 ENERGY TO MAX. LOAD VS TEMPERATURE W-32 STEEL SWARTHMORE COLLEGE 9-30-49



1	2	3	4
5	6	7	8
9	10	11	12
13	14	15	16
17	18	19	20

1

FIG. 5 PERCENTAGE SHEAR VS TEMPERATURE W-32 STEEL SWARTHMORE COLLEGE 10-1-49

.

- 16 -



#### FIG. 6 "S-9" STEEL

PHOTOGRAPH OF FRACTURE SURFACES

#### TABLE II

#### Code S-9 (A.S.T.M. Steel)

#### Test specimens 12" wide x 3/4" thick, with standard notch

The notch is 3" wide and has at its extremities a cut 1/8" deep made with a .010" Jeweler's hack-saw

		T	irst		▝▖▝▋▝▌▖▖▖▖▎  ▖▖▖▖▖▖▋▖▖▖▖▌▖▖▖▖▌		***************************************		······································	
Spec. No.	Deg. F	To Visible Energy E in.lba	e Crack Load lbs	To Maxim Energy E <sub>1</sub> in.16s.	um Load Load lbs.	To Fai Energy E <sub>2</sub> in.lbs.	lure Load lbs.	Energy <sup>E</sup> 2 - <sup>E</sup> 1 in.lbs.	۶ Shear	
11	92	13,600	229,600	118,200	326,600	310,100	20,000	191,900	100	
16	74	9,800	229,600	105,800	278,000	256,500	19,500	150,700	75	נ ויין
<b>1</b> 0	<b>7</b> 0	12,000	231,800	151,800	338,500	311,100	30,000	159,300	100	09- 1
12	60	12,000	233,000	130 <sub>9</sub> 900	<b>336,5</b> 00	333 <b>,6</b> 00	51,000	202,700	100	
18	60	11,500	229,000	<b>54,2</b> 00	295 <b>,60</b> 0	54,200	295 <b>,6</b> 00	0	0	
1	50	12,500	23 <b>6,</b> 000	121,400	334 <b>,0</b> 00	309,000	70,000	187,600	100	
6	50	9,500	227 <b>,500</b>	125,000	<b>336,30</b> 0	325,000	49,000	200,000	<b>10</b> 0	
7	15	0 100	001 000		<u></u>	• .		•		

an a the and an a literate and a star and a s







DIRECTION OF ROLLING

> TEMPERATURE S-9 STEEL SWARTHMORE COLLEGE

VŠ.

10-11-49



	_		
T	Ι	2	3
	4	5	6
   4	7	8	9
9 9 -	10	11	12
	13	14	15
	16	17	81
_	_		
		6F	т, —

DIRECTION OF ROLLING

FIG 8 ENERGY TO MAX. LOAD VS TEMPERATURE S-9 STEEL SWARTHMORE COLLEGE 10-11-49



AABHS %

DIRECTION OF ROLLING





# FIG. 10 "S-12" STEEL

PHOTOGRAPH OF FRACTURE SURFACES

TABLE III

# Code S-12 Fine Grain

# Test specimens 12" wide x 3/4" thick, with standard notch

The notch is 3" wide and has at its extremities a cut 1/8" deep made with a .010" Jeweler's hack-saw

g hear	8	8	0	20	8	10	0	8	۲Û -	30	<b>t</b> 0-	to
ß		н	-1		r-1							
Energy E2-E1 in. 1bs.	180,000	180,000	172,000	175,500	194,000	0	0	102,000	0	112,000	0	0
lure Load 1bs.	45,000	55,000	000 .	140,000	45,000	366,500	326,000	320,000	378,000	305,000	375,600	376,300
To Fail Energy E2 in. lbs.	294,000	290,000	300,000	286,500	296,000	000 <b>*</b> 16	39 <b>°</b> 000	214,000	98 <b>,</b> 500	220,000	90,200	86,900
num Load Load lbs.	356,000	363,000	366,400	365,800	366,700	366,500	326,000	371,000	378,000	375 <b>,</b> 000	375,600	376, 300
To Maxin Energy E <sub>1</sub> in.lbs.	000 <b>4,</b> 111	000,011	128,000	111,000	102,000	000 <sup>4</sup> 26	39,000	112,000	98,500	108 <b>,</b> 000	90,200	86,900
rst e Crack Load 1bs.	250,000	258,200	235,500	254,400	248,000	253,000	267,000	243,000	350,000	268,500	259,000	263, 500
F1 To Visibl Energy E in.lbs.	10 <b>,</b> 000	8,000	5,000	10,000	4 <b>*</b> 000	7,000	7,000	6,300	2,500	000 <b>°</b> 6	5,000	7,200
Deg.	78	70	8	20	15	6	7	0	0	-10	-20	<b>6</b>
Spec. No.	<b>r-1</b>	<b>to</b> .	15 15	ŝ	12	3	7	6	TO	\$	11	71

- 22 -



	9"X6FT						
	13	14	15				
5	10	11	12				
- 1	7	8	9				
	4	5	6				
T	1	2	3				









DIRECTION OF ROLLING

FIG I2 ENERGY TO MAX. LOAD VS. TEMPERATURE S-12 STEEL SWARTHMORE COLLEGE 9-21-49





DIRECTION	OF
ROLLING	

FIG 13 PERCENTAGE SHEAR VS. TEMPERATURE S-12 STEEL SWARTHMORE COLLEGE 9-21-49

- 24

1

	•	
an and the second s	a ser al a ser esta	Millin abertate Treatmenteren
	5-22-3	and and a second s
	72°	2547.0358200027200.00 2547.0392027272720000000000000000000000000000
	in the first	1
	C 22 0	· · · · · · · · · · · · · · · · · · ·
	3-22-8	
States and the state of the state of the	60"	
and the second sec	· · · · · · · · · · · · · · · · · · ·	
	5-22-10	
- C sit if constance and real second	60	Charles and a state of the stat
	00	
	*	
		AND
	5-22-9	
	54	
		Elifert - 12 mar - hannes - hannes
	12 <sup>11</sup>	
	S-22-7	
	50°	
	2.4	2 ( ) ( ) ( )
	5-22-1	
THE COMPANY OF STREET, STREET,	40	
	40	- 42.246 - 42.7528 8288 828 - 13.753 44 44 44 44 44 44 44 44 44 44 44 44 44
· · · · · · · · · · · · · · · · · · ·	**	
ADDINEY STREET STREET BOTTON AND LODING STREET, STREET		er und der Alber Marten berfifte annen pie ich frei big .
	0 6 6 1 0 10 - 10	
	<u>, '()</u>	
5年前の第三日、1月1日、1月1日、1月1日、1月1日、1月1日、1月1日、1月1日、1月		
an a state of the second s	· 1 <b>*</b> -	en en sener en en 2005 (2015), i par dimensionen en demonstration de la composition de la composition de la comp

# FIG. 14 "S-22" STEEL

PHOTOGRAPH OF FRACTURE SURFACES

#### TABLE IV

#### **Code** S-22 (Coarse grain)

#### Test specimens 12" wide x 3/4" thick, with standard notch

The notch is 3" wide and has at its extremities a cut 1/8" deep made with a .010" Jeweler's hack-saw

Spec Bog		To Math	First	To Mordaum	Tood	We Detter	-	Fuence	đ	
No.	F F	Energy E in 1bs.	Load 1bs.	Energy El Load in.lbs. lbs.		Energy E <sub>2</sub> Load in.lbs. lbs.		Energy E2 - E1 in.lbs.	» Shear	
3	70	5,600	247,800	127,900	375,000	330 <b>,</b> 000	53,000	202,100	100	ł
8	60	2,500	234,000	104,800	376,500	334,000	40 <sub>5</sub> 000	229,200	100	26
10	60	7,500	253,500	1 <b>30,5</b> 00	375,900	212,000	320,000	31,500	35	-
9	54	7,500	261,000	35,000	312,000	210,000	312,000	175,000	22	
7	50	5,400	252,200	35,600	330,000	35 <b>,6</b> 00	330,000	0	0	
l	40	5,300	242,500	43,800	332,000	43,800	332,000	0	0	
15	20	12,700	265,000	29,000	308,500	29,000	308 <b>, 500</b>	0	5	



9-21-49







FIG. 18

# TYPICAL SPECIMEN

SWARTHMORE COLLEGE

9-6-49

THICKNESS and WIDTH										
Aspect	1/2"	3/4"	1"	12.	1 <u>2</u> "					
<u>Katio</u> 4	2 <b>"</b>	3"	4" 	5*	6*					
8	4" 	6*	8"	10"	12*					
12	5" [	9 <b>n</b>	12"	15"	18"					
16	8*	<u>}</u> 2"	16*	20 <sup>#</sup>	24"					
20	10"	15"	20*	25 <b>*</b>	30"					

FIG. 19 ASPECT RATIO PROGRAM SWARTHMORE COLLEGE 9-8-49





A - 2X 4 G-4'X 8 E- 8'X 12" C-1

F- 92X 18"

FIG. 20 PLATE LAYOUT WATHMORE COLLEGE 9-7-49

SCALE - 0.5"= 8"



- 8- 3"× 8"
- D- 6'× 8"
- H- 9 × 12"
- G- 12 × 24
- 1- 15"× 24"

SCALE - 0.5 - 8

FIG. 21 3 PLATE LAYOUT SWARTHMORE COLLEGE 9-7-49



- C- 4 X 8 E- 8 X 12 G- 11 2 X 24

FIG. 22 PLATE LAYOUT SWARTHMORE COLLEGE 9-6-49

SCALE- 0.5 - 8



FIG. 23 I PLATE LAYOUT SWARTHMORE COLLEGE

9-7-49

SCALE - 0.5" = 8"

APPENDIX A



\_\_\_\_\_



------





FIG. I-S9

LOAD VS ELONGATION 5-9-1 TEMP. 50F 100% SHEAR SWARTHMORE COLLEGE 10-17-49



LOAD VS ELONGATION

FIG. 2-59

TEMP. 40 F 0% SHEAR SWARTHMORE COLLEGE 10-14-49



FIG. 4-Se

LOAD VS ELONGATION S-9-7 TEMP 45° 0% SHEAR SWARTHMORE COLLEGE 10-13-49

FIG. 3-59

LOAD VS ELONGATION 5-9-8 TBMR 507 100%5HEAR SWARTHHORE COLLEGE 10-17-49



350

300

250

200

10

51

0

**0**.1 0.2 0.3 0.4 0.5 0.6

KIPS

CRACK

274,000 LB

229,600 LB

ENERSY TO VIS. CRACK

ENERGY TO MAX. LOAD

ENERGY TO FRACTURE

INCHES

FIG. 5-S9





FIG. 8-59

0-7 0-8 0-9 1-0

FIRST SIDE FRACTURE 19,500 LB

> ы 1.2

1.1 1.2

FIG. 6-S9

LOAD VS ELONGATION

5-9-11

TEMP 92 F 100% SHEAR SWARTHMORE COLLEGE 10-17-49

9,800 N.LB. 105,800 N. LB

258,500 N.L.B.

MAX. LOAD 274000 LB.

LOAD VS ELONGATION S-9-16 TEMR 74<sup>8</sup>F 75%SHEAR SWARTHMORE COLLEGE 10-19-49

FIG. 7-59

LOAD VS ELONGATION S-9-12 TEMP 60 F 100% SHEAR SWARTNMORE COLLEGE 10-13-49



FIG. 9-S9

# LOAD vs ELONGATION

S-9-18 TEMP 57°F 0% SHEAR SWARTHMORE COLLEGE

KIPS





•



\_\_\_\_\_



.....

